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Table 1. Results of the test.
. . 60
Porosity | Softening 1> Tss
Sample temperature
(%) (°C)H (°C)
50
No. 1 302, Rd. 42-42 1,300 1,022
No. 1 509 Rd. 48-98 1,200 991
No. 1 702, Rd. 57-95 1,160 1,005 IS
No. 2 309 Rd. 38-40 1,200 1,056 40
No. 2 509, Rd. "46-69 1,160 1,054 5
No. 2 709 Rd. 52-17 1,120 1,050 2
No.1 309 Rd.» 45-21 1,120 1,032 a 30
No. 1 502, Rd.» 54-66 1,100 1,0
No.1 70% Rd® | 63-10 | 1,000 965 T ol sooX Re-
No. 2 309, Rd.» 41-13 1,200 1,104 O o No2 900% Rd.
No. 2 509, Rd.» 47-99 1,180 1,097 20 N % No21100% Rd. —
No. 2 709 Rd.2 52-43 1,120 1,093 o—-—0 No.3 300% Rd.
No. 3 309 Rd. 45-35 1,260 995 a———4i Erie 900C Rd.
No. 3 509, Rd. 52-83 1,200 990
No. 3 709, Rd. 60-14 1,180 987 10 _
Erie 309, Rd. 44-49 1,280 1,020 0 30 50 70
Erie 509, Rd. | 47-47 1,220 1,020  resuction (%
Erie 709, Rd. 51-76 1160 980 _ Degree of reduction (%)
Fig.3. Relation between degree of reduction and

1) By heating microscope.
2) Reduced at 1,100°C.

a) No. 1, Reduced to 30% at 900°C,
b) No. 2, Reduced to 302 at 900°C,
%

c¢) No. 3, Reduced to 304

d) Erie,
Photo.

at 930°C,

Reduced to 309% at 900°C,

X400 light gray : waustite
X400 dark gray : solid solution

x 400 black :

X400 (3/5)

void

1. Microstructure of the reduced pellets.

— 74 —

porosity.

3) &K=
ERTRBIHIHAILROMEL Fig. 3 /L
oo —RIGETETT AL AB>TRILER
ELIHARLTWEH, No. 2 ci#ikT 84
AL h2TwS. Flcx ) —ZovTh A
DEFPVWERDE. F—EEETH No. 3 1aEEME~
vy b (No. 1) tRIBOBEREZFELCVS. 20
K[ILBOMITETHRILS I REREEY 52T
WHhoEEZILND.

4) AR

BIESNV y b OB o—E % Photo. | ZRL
ol MBOKETYAZA Y EEBHRTH D3,
No. 2T T b o i 5550 7 Ik & 4 Ik s e =
nfz (Photo. 1-b). X< 70755 44—
CEoBHOER, CoREMESILETHRICERK

K& 9Lk FeO-CaO HoBEifthe %z

bhs.

No. 3 iRZoMEBBLZLRE,DIT i
L, COHBOFERKLRS XU ERKILICEH
BRIDECABKREVEEZLNS.

4. = =

FREBOISKSHALYEDBER L v o>
PO EHEITE, MEEBKOBEOfMIZKILER A
EREBERLLTCHEALONBZLEHLLTH 5.
Fig. 30 QLD EXRERTRICHESO »ILBEL 2
FTWaDIRLT, MERILALETEL O
BICE—HERVCTIREER S ORELRE o
o, CORICELTRETESEILT S L, 430
ROELL FRICHEBERODEMNEER K ¢
ZILT 5. HIKETSV y F DFEA1E FeO 4
BEOZTEHEDESLDTRELDLL Db LIE
BRENTEY, ThOBEMEREEL2Ex T2
PDLEEFELLND. RILROBEE L ek + 5 Eok

&

(&

L4



)

B

BERKMBSE 72 OBERASHEHERALXE (1) 1367
9, p. 1300
1100 : < ! 2) P. Dickens, WIiLHELM, and J. WILLEM : Stahl
. * 30% Rd. u. Eisen., 79 (1959) 13, p. 905
* 50% Rd.
* 70%Rd.
100 . (49) H,+CO+N, BEHRICK D8
£ : HEDFETICDNT
K : AN, T
- : T AKEZE) - ORE R
SR A . EEX 5 oW B RO
On the Reduction of Iron Ore by H,+CO
- +N, Mixed Gas.
" "'Dr. Teinosuke Yac1, Rokuro Kuwano
950 40 " 50 60 “and Yasuro Sarro.
Porosity (%) 1. =
Fig.4. Relation between porosity and Tss. SHTRIBHREIZRALBBIZKES D 5 I RE %
RINT 5 C LR R X BBV 0 4 A iT ok
T, A—BTEI L ORABLKILEAEAS(Ts) L0l WIKEZE2TW3.

Ba Fig. 4 IR LAr. T b SILREBA—ETEIC
BFVTREFRFIBERICHEZZLHbrD. T2, FA—
AABOFETRTEESFEE Tos 1H L.

O EFICHMEMARS L QAR RLE 2 ORKRTH B3,

KEME bt FeO-CaO FEBEEHEDH 5 No. 2 ¢
BRILESEL, KILMEEE Tss WELBE2T 5.
L7222 T No. 2Tl 1 IETRICE T 5Eis R4k
DOEEREIC X2 TRILERRALL, ZOHEBETHE
BERLALbOEEZLND. FLE2ICRCOEEBE
O E®ES FeO XV HBTHY, ThrfERHOM
KHAEL T EROMEZ LT WBI LR 26N
5. L LRFR—EEETEREED KV No. 3 ik
m%#ﬁmﬁ(ﬁﬂ?gmb#,u@?AVﬁﬁmW#
FELTVWEREWZERL DS R TS,
HRIEEOEIZLD2TZDX 51T
LEEICSWTIEHEL A TRE L,
T5.

SHLITRFEBEL

5. &

AREE~SVy ORBTHRILEELZ AL BN THRS
BLL-RABOHEEELAIEL, 2X¥0KE» Bk,

(1) BALBIIRIEE W RREA 2v v + (BEEE=
0:95) i VT # 1050°C TEEME~LV v + (BEE=
0:3) @ 990~1020°C izt L THWES B Lz,

(2) SABRRETEIETICLABOTEL LA
T52, BREEGRV » PRTOBENEES=Y » T
L T,

(3) mAMBHEL2 TR>2 R ER, EEE=095,
1300°C R D L ozt FeO L& B& DI KE DK
MBI EETS. CoMBBRXB~ (7T +5144
~ICEBREAER IV FeO-CaO ZoREBHE £x5
hs. A

(4) CZOoBBRPAKRBRENV v F OFTR{LiEH
FREISETCVWERLEEZLND,

3 [:)3

1) B, WA, AF, BEA :

mj

$ 3@, 52 (1966)

iﬁ@ﬂ%#%t

L2 LEFPLAREBERCBRBOSBIZL>2TKERS LT

—ERILREBEPAER L, R E B m sy AR ELL,

FRACET D RGOS THLELZELL TSRO L
ZbRENR, ThEDHIL2VWTRSERFOR/MI»E S
BRI TW5.
FITCFARSE2EAT - D0EBRMWEERL L Tk
EHARESLIC—BEREVAREOLILIGEAE
T EDES B E D2 5L TEHDHFA
HMRFICETIRELZ2Z X T, 0 E B IOCETHE
BAELIZOWTHRELE.
2. REEEBBLUAHZE
2.1 % & :
EBREBOHEMK ZFig. 1IZRT. RICERBEEMNTE
HEZE**”’S:H%V BEEXRE ESmm o & CHRIEL 7=

©

ﬁt‘ o—

’f W ~—cCo0

_¢_.—__

Gos ~H;

- holder '

[X]
Fiow meler
Nz
ete Alkuln pyrogaliol
Hecter Sampling tube
Electric

furnace

U Tube
(Silicagel % p, 05 )

Saomple

Fig. 1. Experimental apparatus.

— 75 —



